

# T E S T C E R T I F I C A T E

**PT-20-03-03-01**

**Product:** Adhesive "Kestokol D 325 HF"

**Producer:** Kiilto Oy  
PO Box 250  
33101 Tampere  
FINLAND

**Order:** Testing of an adhesive according to EN 204:2016 und EN 205:2016 – Durability Class D3

**Test results:** Adhesive strength after conditioning sequences required

Conditioning sequence	Test result	Adhesive strength requirement regarding the mean value
1	11.6 N/mm <sup>2</sup>	≥ 10 N/mm <sup>2</sup>
3	5.9 N/mm <sup>2</sup>	≥ 2 N/mm <sup>2</sup>
4	11.3 N/mm <sup>2</sup>	≥ 8 N/mm <sup>2</sup>

The adhesive can be assigned to durability Class D3 according to EN 204:2016.

**Test report:** 2619326\_1 dated on 3 March, 2020

Dresden, 3 March, 2020



Head of laboratory




Engineer in charge